



TEST REPORT

Certificate No: DFSLCSR20220121

Page 1 of 1

Customer:	/	Tine	2022-01-21
Manufacture	Yangzhou Super Rope Cable Co.,ltd	TEL	0514-85560528
Product	UHMWPE winch rope	Material	UHMWPE Fiber
Size	12mm*30m	Quantity	20pcs
Structure	12 strand	Elongation	4%
Linear density ktex	80	Speed	500MM/Min
Testing machine	800T proof loading testing machine	Sample NO.	Super-w-0121
Test Standards	Yangzhou Super Rope Cable Co.,ltd test outline According to the Request of Customer		
Scope of Testing and the result			
Item	DIA	Standard Load (KN)	Actual Load (KN)
Result	12mm	131	135KN (No breakage)
Test Results	This is to certify that the material is in accordance with the requirements and the product qualified by inspection .		
Others	/		

Inspector: 

Date of issue: 2022-01-21

Yangzhou Super Rope Cable Co., Ltd

Add: Gengeng Industrial Park, Baoying Town Yangzhou City, Jiangsu P .R. , China

Tel: +86- (0) 514-85560528

Fax: +86- (0) 514-85560638

Email: super@superope.com

Web: <http://www.superope.com>